STATE OF MAINE

DEPARTMENT OF ENVIRONMENTAL PROTECTION \S(&“NDN”’%:{,
5-“.‘%
% N
e gp g
PAUL R. LEPAGE PAUL MERCER
GOVERNOR COMMISSIONER
April 7, 2016

Mr. Kenneth W. Locke, Superintendant

City of Brewer

Brewer Water Pollution Control Facility

80 N. Main St.

Brewer, ME. 04412 Sent via electronic mail
Delivery confirmation requested

Maine Pollutant Discharge Elimination System (MEPDES) Permit #0100072
Maine Waste Discharge License (WDL) Application #\WW002679-5M-I-R
Proposed Draft MEPDES Permit - Renewal

Dear Mr. Locke:

Attached is a proposed draft MEPDES permit and Maine WDL which the Department proposes
to issue for your facility as a final document after opportunity for your review and comment. By
[...]
Note 2: Block activity should be shown asa"1" if the block floated away. Doc Num: DEPLW0462 Csoflows.xls (rev. 12/12/01)




ATTACHMENT G



CLEAN WATER STATE REVOLVING FUND

REPAIR AND REPLACEMENT RESERVE ACCOUNT
CERTIFICATION

I representing the

(print name of cognizant official) (print name of permittee)

hereby certify to the Maine Department of Environmental Protection that as of

(date)

a Clean Water State Revolving Fund (CWSRF) Repair and Replacement Reserve Account has
been established and is fully funded in accordance with Department Guidance entitled, Maine
Department of Environmental Protection, Clean Water State Revolving Fund (CWSRF)
Guidance for Minimum Requirements for an Asset Management Program and Reserve Account
In Order to Qualify for CWSRF Principal Forgiveness, DEPLW1190-2010; and

That our total yearly wastewater operation and maintenance budget for the previous year was
$ ; and

That the amount recommended in our asset management plan, or as a minimum, 2% of our total

yearly wastewater operation and maintenance budget was $ ; and

That $ was deposited to the Repair and Replacement Reserve Account last
year; and

That $ was expended from this account last year in accordance with the

Department Guidance; and

That the current balance of the Repair and Replacement Reserve Account is $

Signature Date




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
WASTE DISCHARGE LICENSE

PROPOSED DRAFT FACT SHEET

DATE: APRIL 7, 2016

MEPDES PERMIT: MEO0100072
WASTE DISCHARGE LICENSE: WO002679-5M-1-R

NAME AND ADDRESS OF APPLICANT:

CITY OF BREWER

80 NORTH MAIN STREET

BREWER, ME 04412
COUNTY: PENOBSCOT
NAME AND ADDRESS WHERE DISCHARGE OCCURS:

BREWER WATER POLLUTION CONTROL FACILITY

37 OAK STREET

BREWER, MAINE 04412
RECEIVING WATER / CLASSIFICATION: PENOBSCOT RIVER/CLASS B
COGNIZANT OFFICIAL AND TELEPHONE NUMBER:

MR. KENNETH W. LOCKE, SUPERINTENDENT

(207) 989-5417
klocke@brewermaine.gov




MEO0100072 Proposed Draft FACT SHEE Page 2 of 29
W002679-5M-I-R

1. APPLICATION SUMMARY

a. Application: On February 8, 2016, the Departimoéiienvironmental Protection
(Department) accepted as complete for processirapplication from the City of Brewer
(Brewer) for renewal of combination Waste Dischadcgeense (WDL) # W007462-5M-D-
R / Maine Pollutant Discharge Elimination SystenHRDES) permit # ME0100072,
which was issued by the Department on May 19, 2044 five-year term. The May 19,
2011 permit authorized the monthly average disahafd.19 million gallons per day
(MGD) of secondary treated sanitary wastewater faopublicly owned treatment works
(POTW) to the Penobscot River, Class B, in BreWine.

The 5/19/11 MEPDES permit also authorized the @itgischarge an unspecified quantity
of primary treated municipal wastewater from a POWAén the influent to the wastewater
treatment facility exceeded a sustained daily ftate of 3,604 gallons per minute (5.19
MGD) or a peak hourly flow rate of 6,438 gallons penute (9.27 MGD) and authorized
the discharge of an unspecified quantity of une@aiombined sanitary and storm water
from five (5) combined sewer overflow (CSO) outaib the Penobscot River, Class B in
Brewer, Maine.

2. PERMIT SUMMARY

a. Terms and conditionsthis permitting action is different from the May 19, 2011
permit in that it:

1. Eliminates the Hardy Street CSO bypass locatiod,in turn, establishes Special
Condition L “Pump Station Emergency Bypadsr this CSO,;

For Secondary Treated Wastewater (Outfall #001A)

2. Eliminates Special Condition R/aste Water Facility Energy Audis a final report
was submitted,;

3. Eliminates Special Condition Rsset Management Program (AMRBS, a final certificate
of completion from the permittee was accepted leyDbpartment on June 24, 2012;

4. Eliminates the seasonal, bimonthly effluentltpteosphorus reporting condition;

5. Incorporates monitoring and reporting requiretador the interim mercury limitations
established by the Department for this facilityguant toCertain deposits and
discharges prohibited38 M.R.S.A. 8§ 420 an@/aste discharge license38 M.R.S.A. §
413 andnterim Effluent Limitations and Controls for thesbharge of Mercury06-096
CMR 519 (last amended October 6, 2001);

6. Reduces the monitoring and reporting requirerfaarBODs and TSS from 5/Week to
3/Week and settleable solids from 1/Day to 4/Week;



MEO0100072 Proposed Draft FACT SHEE Page 3 of 29
W002679-5M-I-R

2. PERMIT SUMMARY (cont'd)

a. Terms and conditions:

7. Eliminates numeric limits for total copper antht lead in response to facility testing
results;
8. Eliminates surveillance level whole effluenttiteg (WET) testing in response to facility

testing results;

9. Eliminating the monthly average limitation andmitoring requirements for
inorganic arsenic and total arsenic based on ghdteeof facility testing;

For Primary Treated Wastewater (Outfall #001B)

10. Eliminates Surface Overflow Rate, B€dhd TSS percent removal, settleable solids, and
pH monitoring requirements;

11. Eliminate<.coli bacteria and TRC limits and establishes reportaugliirement;
12. Establishes Minimum Influent Flow Rate moningyi and

For Blended Wastewater (Outfall #001C)

13. Establishes end-of-pipe limitations and repgrtiequirements for administrative
Outfall #001C to comply with U.S. Environmental rction Agency (USEPA)
CSO Control Policy and Clean Water Act section 4.

b. History: This section provides a summary ofigigant licensing/permitting actions and
milestones that have been completed for the peretfacility.

February 28, 1989 The Department issued WDL #W002679-46-A-R foiva-fyear
term.

February, 1992 The City of Brewer and the Department entered art Administrative
Consent Agreement and Enforcement Order for vimtatiof parameters in the 2/28/89
WDL. In addition, the Consent Agreement orderez@lity to continue to develop and
implement a prioritized, long term program for exatlon and abatement of CSO'’s
resulting in the submission of a Master Plan toDkeeartment.

June, 1993 The City submitted a CSO Master Plan entitledv&eSystem Master Plan
for CSO Abatement” to the Department as requirdtie2/92 Consent Agreement. The
plan was subsequently approved by the DepartmeApoh12, 1995.



MEO0100072 Proposed Draft FACT SHEE Page 4 of 29
W002679-5M-I-R

2. PERMIT SUMMARY (cont'd)

March 28, 1994 The City submitted a document entitled, "CityBoéwer Waste Water
Treatment Facility Septage Management Plan" tDgpartment and was subsequently
approved by the Department.

February 21, 1997 The City submitted the High Flow Management Ftauthe wastewater
treatment facility that was subsequently approwethé Department.

April 17, 1998~ The Department issued WDL #W002679-46-B-R floreayear term.

September 30, 1998The USEPA issued a renewal of National Pollufastharge Elimination
System (NPDES) #MEQ0100072 for a four and one-feaf yerm.

May 23, 2006- Pursuant to Maine law, 38 M.R.S.A. 8420 and &8BDepartment rule, 06-
096 CMR Chapter 513terim Effluent Limitations and Controls for thésBharge of Mercury
the Department issued\itice of Interim Limits for the Discharge of Mergto the permittee
thereby administratively modifying WDL #W002679-BeR by establishing interim monthly
average and daily maximum effluent concentratimnitdi of 4.5 parts per trillion (ppt) and 6.8
ppt, respectively, and a minimum monitoring fregryerequirement of 4 tests per year for
mercury.

January 12, 200% The Department received authorization from tis&EBA to
administer the NPDES permit program in Maine. Ftbat date forward, the permit
program has been referred to as the MEPDES perogtgam and ME0O100072 (same as
the NPDES permit) will be the primary reference hemfor the facility.

April 25, 2003~ The Department issued combination MEPDES peitiE0100072/WDL
W002679-5M-C-R for a five-year term.

September 10, 2064The Department issued an administrative modldicdo reduce the
monitoring frequency for BOfand TSS from 1/Day to 5/Week as a result of thenpeent
shutdown of the Eastern Fine Paper mill, the laigdsstrial contributor of wastewater to
Brewer’'s wastewater treatment facility.

April 10, 2006- The Department issued a modification to incafWET and chemical
specific testing requirements pursuartoface Water Toxics Control Progrdi8-096 CMR,
Chapter 530 (effective date March 21, 2012).

June 23, 2008 The Department issued a minor revision to irs@dae quantity of septage
received at the facility from 25,000 gallons pey @aPD) to 52,000 GPD.

May 19, 2011 The Department issued MEPDES permit #ME01000YDL
#W002679-5M-D-R for a five-year term.



MEO0100072 Proposed Draft FACT SHEE Page 5 of 29
W002679-5M-I-R

2. PERMIT SUMMARY (cont'd)

January 8, 2013 The Department initiated a modification of the®BA1l permit to
reduce the monitoring frequency for mercury to opeeyear.

January 15, 2014 The Department issued a permit modificatiorxteral the due date for the
updated CSO Master Plan from December 30, 203 ¢ember 31, 2014.

December 31, 2014 The Department received the City of Brewer’s atpd Sewer
System Master Plan for CSO Abatement dated Decegildet, review comments were
provided on June 29, 2015 and the Master Planatitiiement schedule was approved on
November 2, 2015.

February 5, 2016- The permittee submitted a timely and completed&a Application to
the Department for renewal of the May 19, 2011 efimcluding subsequent minor permit
revisions and permit modifications). The applicativas accepted for processing on
February 8, 2016 and was assigned WDL #W002679-5M-MEPDES #ME0100072.

c. Source DescriptionThe wastewater treatment facility receives saniteagtewater flows
from approximately 10,000 residential, commercrad andustrial users in the City of
Brewer. Brewer’s sewer collection system is appnately 53 miles in length and is
approximately 95% separated. The collection systasna total of 14 pump stations. Nine
(9) of the pump stations have on-site generatarbdok-up power while the remaining
pump stations have electrical receptacles wherablg-bip power is provided by a portable
generator. There are four remaining permitted C&3sciated with the collection system
and are listed in Special Condition €&ombined Sewer Overflows (CS@X)this permitting
action. A map showing the location of the facibityd the receiving water is included as
Fact Sheef\ttachment A.

The Department has authorized the City to accepb 8,000,000 gallons per year of
landfill leachate from a closed municipal landfdl the City of Brewer and receive and
treat up to a daily maximum of 52,000 gallons pey df septage from local septage
haulers. Other permitted contributors to Brewéaslity include the local Air National
Guard and Bangor International Airport, GAC, Sa#P, Juniper Ridge Landfill, and
LaBree’s Bakery.

d. Wastewater TreatmenT:he wastewater treatment facility is designed twjoe a secondary
level of treatment for a sustained flow of 5.19 MGBecondary treatment for the sanitary
portion of wastewaters received at the facilitprisevided by two aerated grit chambers,
three bar racks, two primary clarifiers, selectasibs, an activated sludge system with two
aeration basins, four secondary clarifiers anchéestion by way of a chlorine contact
chamber. Effluentis measured by a Parshall flpna to being discharged to the




MEO0100072 Proposed Draft FACT SHEE Page 6 of 29
W002679-5M-I-R

2. PERMIT SUMMARY (cont'd)

Penobscot River via a ductile iron pipe measurmigyt (30) inches in diameter and is
considered a bank outfall by the Department. Aagpreceiving station was installed in
2012 at the Brewer Water Pollution Control Faciligrewer included the following
description with their 2016 renewal application:

“In 2012 the City installed a septage receivingigtaat the Water Pollution
Control Facility. The septage receiving stationudes a 24X 26’ wood framed
building with two rooms, an equipment room and @cteical control room. In the
equipment room there is a septage acceptance(plaptor), a manual cleaning
bypass bar rack, a monorail system, electric hestéra HVAC system. In the
control room there is a main distribution panekvpopanel, Raptor control panel,
pump control panel, electrical heater and HVAC. Ragtor is capable to treating
700 gpm of septage wastewater. Under the buidieigetis a 8,000 gallon storage
tank where the septage is stored until it gets mdnp the gravity thickener.”

A 1998 upgrade of the treatment facility increaedpreliminary, primary, and
disinfection systems at the plant to receive ug tlaily maximum flow of 13.0 MGD and a
peak hourly flow of 14.5 MGD (12.0 MGD from the maipal collection system plus 2.5
MGD from the industrial stream). The upgrade ideld the addition of a primary clarifier
which allowed one primary clarifier to be dedicatedhe industrial waste stream,
installation of a grit chamber and grinders onghagitary waste stream, reconfiguration of
the primary distribution box and aeration distribatbox, the addition, expansion and
reconfiguration of the chlorine contact chamber.

As part of its combined sewer overflow abatemeogmm, the 1998 upgrade of the
facility enables the City to treat a portion of #aeess combined sewer flows at the
wastewater treatment facility. To the extent gassicombined sewer flows receive
secondary treatment along with normal dry weatlosvd. However, in order to prevent
damage to the treatment system and/or upsettingettendary biological process, the
volume of water receiving secondary treatmentnstéd. The force main from the three
main pump stations (Hardy St., South Main St., Brelver Cove) to the treatment plant is
capable of delivering 12 MGD to the treatment plafihe maximum combined sewer flow
receiving secondary treatment is a peak hourlyobh®27 MGD. However, due to
seasonal variations and the need to maintain stadaement for dry weather flows, the
amount of combined sewer flow receiving secondaggtinent may vary at any given time.
Flows received at the treatment facility exceedirgyistained flow rate of 3,604 gallons per
minute (5.19 MGD) or peak hourly flow rate of 6,4@&lons per minute of (9.27 MGD)
receive primary treatment via grit removal, grirglimeasurement and primary
clarification. The primary treated portion of tte¢al flow is then combined with secondary
treated wastewater and the combined waste stredisingected prior to discharge to the
Penobscot River. A process flow schematic fofdlagity is included as Fact Sheet
Attachment B.



MEO0100072 Proposed Draft FACT SHEE Page 7 of 29
W002679-5M-I-R

3. CONDITIONS OF PERMIT

Conditions of license88 M.R.S.A. § 414-A, requires that the effluentitations prescribed for
discharges, including, but not limited to, effluémticity, require the application of best pradtilea
treatment (BPT), be consistent with the U.S. Clé&ter Act, and ensure that the receiving waters
attain the State water quality standards as destiibMaine's Surface Water Classification
System. In additiorCertain deposits and discharges prohibitd8,M.R.S.A. 8 420 and
Department rul&urface Water Toxics Control Progra@§-096 CMR 530 (effective March 21,
2012), require the regulation of toxic substancgsmexceed levels set forthQurface Water
Quality Criteria for Toxic Pollutant€)6-096 CMR 584 (effective July 29, 2012), and #reure

safe levels for the discharge of toxic pollutanishsthat existing and designated uses of surface
waters are maintained and protected.

4. RECEIVING WATER QUALITY STANDARDS

Classification of major river basin88 M.R.S.A. 8 467(7)(A)(7) classifies the PenaidRiver

at the point of discharge (from the Maine Centraili®ead bridge in Bangor to a line extended
in an east-west direction from a point 1.25 milpstteam of the confluence of Reeds Brook in
Hampden) as Class B water. Furthermore, the statates “...the Legislature finds that the
free-flowing habitat of this river segment providegplaceable social and economic benefits
and that this use must be maintaine8tandards for classification of fresh surface wgt88
M.R.S.A. 8§ 465(3) describes the standards for GBassiters.

5. RECEIVING WATER QUALITY CONDITIONS
The following is an excerpt from tigtate of Maine 2012 Integrated Water Quality Marmitg

and Assessment Repagrtepared by the Department pursuant to Secti0B&l3 and 305(b) of